NAILER 1982-3-10
[HITACHI| Type VHbB01 VH501(t1)
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VH501(E1)

‘ode No.| - Parts Name Q'y Remarks
1 949662Z Hexagon Socket Hd. Bolt MS x 25 2 (10 pes.)
2 9494542 Spring Lock Washer 18 for MS (10 pcs.)
3 876179 Top Cover i
4] 9497572 Hexagon Lock Hd. Bolt MS x 20 4 (10 pes)
5 876710P Exhaust Cover (B) Ass'y 1
6 | 876712P Puacking (FF) i
7 876713p Packing (G) 1
8 872821 Valve O-ring 2
9 875621 Valve Rubber Ass’y l
i0 | 876711P Head Cap (B) Ass'y 1
1 876174 Piston O-ring 2
12 877127 Piston Ass’y 1
13 876161 O-ring (8635) 3
14 877126 Cylinder O-ring (D) 1
15 876168 Cylinder Mlate 1
16 $76632 Cylinder 1
17 876167 Cylinder Ring 1
18 876172 Cylinder Spring 1
19 877123 Cylinder O-ring (A) 1
20 1 877122 Cylinder Guide 1
2 877124 Cylinder O-ring (B) 1
2 876709p Body (B) Ass’y 1
23 | 877125 Cylinder O-ring (C) 1
24 876169 Cylinder Damper 1
15 876634 Piston Damper 1
26 876633 Damper Ring 1
27 876673 Packing (A) 1
28 876690 Main Feeder Spring 1
29 9495512 Roil Pin D25 x 10 1 {10 pes.)
30 876691 Sub Feeder Spring i
3 876689 Feeder Shaft 1
32 876688 Main Feeder 1
33 955263 Hexagon Socket Hd. Bolt MS x 16 7
34 876707 Sub Feeder 1
35 | 9492422 | (#)Hd. Machine Screw M5 x 22 1 (10 pes.)
3 876205 Washer 4
37 950565 RITACHI Label 1
38 877131 Packing (D) 1
39 876714P Cap 1
40 | 872035 Dust Cap- i
41 875643 Plunger Spring 1
42 874820 Plunger O-ring 2
43 876739 Plunger (A) 1
44 876735 Valve Bush 1
45 875638 O-ring (S12) 3
16 876203 Trigger i
47 875632 Plunger (B) i
48 875637 Valve Packing 1
49 875645 Urcthane Ball (B) D7.14 1
50 875644 Valve Plate 1
51 876738 Trigger Valve Bush 1
52 875639 Trigger Plunger 1
53 874207 Roll Pin D3 x 30 3




VH501(E1)

[ leMPPE de No.

No. Parts Name Q'ty Remarks

54 _— Name Plate 1

5§55 | 875650 Bolt l

56 | 876676 Spring i

57 877133 Push Lever Ass'y 1 .
58 | 9495552 Nut 1 for MS (10 pcs.)
59 | 9492402 @Hd. Machine Screw MS x 18 2 (10 pcs.)
60 | 872971 E-Type Retaining Ring 2 for D3 shaft

61 877150 Stop Pin 1

62 877149 Stop Spring 1

63 | 877151 Magazine Stopperf 1

64 | 945255 Nut 1 for M3

65 877146 Magazine 1

66 877152 Hinge Pin H

67 877147 Magazine Cover i

68 877138 Guard 1

69 877145 Guard Washer 1

70 | 949237Z | (HHd. Machine Screw M5 x 12 1 (10 pes.)
71 876465 Nylon Nut 1 for MS

72 877132 Tail Cover Ass’y 1

73 | 877143 Main Nail Stopper 1

74 876681 Main Stopper Spring 1.

75 877148 Sleeve i

76 877141 Holder Spring 1 ¢
77 | 8717140 Nail Holder t

718 .| 875249 Thrust Washer 1

79 | 949453Z Spring Lock Washer 3 for M4- (10 pes.)
80 94922827 @Hd. Machinc Screw M4 x 40 1 (10 pes.)
81 876682 Lock Shaft 1 »
82 | 9497762 Roll Pin D3 x 10 i (10 pcs.)
83 | 877374 Guide Lock 1

84 877372 Sprine 1

85 876705 Hexagon Socket Hd. Screw MS x 10 2

86 877136 Feed Piston Cover 1

87 877137 Packing (E) 1

88 | 873095 O-ring (P-16) 1

89 §76692 FFeed Piston {

90 877144 Feed Spring 4 1

91 9495342 Split Cotter Pin D2 x 1§ 1 (10 pes.)
92 876687 Nail Guide Shaft I

93 876679 Sub Nail Stopper -1

94 876683 Sub Stopper Spring 1

95 877134 Nail Guide i

96 877135 Nail Guide Cover i

97 | 9492142 | (PHd. Machine Screw M4 x 6 2 _ (10 pes.)
98 677139 Magazine Asy’y 1 includ. 60-63, 65, 71, 75180




